TOWNSHIP OF SOUTH GLENGARRY
REGULAR MEETING OF COUNCIL
Council Chambers, Municipal Office
Monday, November 4, 2019 7:00 PM

CALL TO ORDER
O CANADA
APPROVAL OF AGENDA

a) Additions, Deletions or Amendments
All matters listed under For Information Only, are considered to
be routine and will be enacted by one motion. Should a
Council member wish an alternative action from the
proposed recommendation, the Council member shall
request that this matter be moved to the appropriate section
at this time.

DECLARATION OF PECUNIARY INTEREST

a) Pecuniary Interest Form

APPROVAL OF MINUTES

a) Previous Meeting Minutes - October 22, 2019

b) Public Meeting Minutes - October 22, 2019

PRESENTATIONS AND DELEGATIONS
[...]
and calibrated not more than 30 days after the first anniversary of the day the
equipment was checked and calibrated in the previous 12-month period.

4.0 Additional Sampling, Testing and Monitoring
Drinking Water Health and Non-Health Related Parameters

4.1 For each treatment subsystem or treatment subsystem component identified in column 1
of Tables 5 and 6 and in addition to any other sampling, testing and monitoring that may
be required, sampling, testing and monitoring shall be undertaken for a test parameter
listed in column 2 at the sampling frequency listed in column 3 and at the monitoring
location listed in column 4 of the same row.

Table 5: Drinking Water Health Related Parameters

Column 1 Column 2 Column 3 Column 4
Treatment Subsystem or Test Parameter Sampling Frequency Monitoring Location
Treatment Subsystem
Component Name

Not Applicable Not Applicable Not Applicable Not Applicable

Table 6: Drinking Water Non-Health Related Parameters

Column 1 Column 2 Column 3 Column 4
Treatment Subsystem or Test Parameter Sampling Frequency Monitoring Location
Treatment Subsystem
Component Name

Not Applicable Not Applicable Not Applicable Not Applicable

Environmental Discharge Parameters

4.2 For each treatment subsystem or treatment subsystem component identified in column 1
of Table 7 and in addition to any other sampling, testing and monitoring that may be
required, sampling, testing and monitoring shall be undertaken for a test parameter listed
in column 2 using the sample type identified in column 3 at the sampling frequency listed
in column 4 and at the monitoring location listed in column 5 of the same row.

4.3 For the purposes of Table 7:

4.3.1  Manual Composite means the mean of at least three grab samples taken during
a discharge event, with one sample being taken immediately following the
commencement of the discharge event, one sample being taken approximately
at the mid-point of the discharge event and one sample being taken immediately
before the end of the discharge event; and

4.3.2 Automated Composite means samples must be taken during a discharge event
by an automated sampler at a minimum sampling frequency of once per hour.

Page 103 of 162



Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

185-102 Schedule C December 11th, 2015

5.0

6.0

44 Any sampling, testing and monitoring for the test parameter Total Suspended Solids shall
be performed in accordance with the requirements set out in the publication “Standard
Methods for the Examination of Water and Wastewater”, 21st Edition, 2005, or as
amended from time to time by more recently published editions.

Table 7: Environmental Discharge Parameters

Column 1 Column 2 Column 3 Column 4 Column §
Treatment Subsystem or Test Parameter Sample Type Sampling Monitoring Location
Treatment Subsystem Frequency

Component Name

Not Applicable Not Applicable Not Applicable | Not Applicable | Not Applicable

4.5 Pursuant to Condition 10 of Schedule B of this licence, the owner may undertake the
following environmental discharges associated with the maintenance and/or repair of the
drinking water system:

451 The discharge of potable water from a watermain to a road or storm sewer;

4.5.2 The discharge of potable water from a water storage facility or pumping station:

4521 To a road or storm sewer; or

4522 To a watercourse where the discharge has been dechlorinated and if
necessary, sediment and erosion control measures have been
implemented.

453 The discharge of dechlorinated non-potable water from a watermain, water
storage facility or pumping station to a road or storm sewer;

4.5.4 The discharge of raw water from a groundwater well to the environment where if
necessary, sediment and erosion control measures have been implemented; and

4,55 The discharge of raw water, potable water or non-potable water from a treatment
subsystem to the environment where if necessary, the discharge has been
dechlorinated and sediment and erosion control measures have been
implemented.

Studies Required
51 Not applicable.
Source Protection

6.1 Not applicable.

Page 104 of 162



Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

Schedule D: Conditions for Relief from Regulatory
Requirements
System Owner The Corporation of the Township of South Glengarry
Licence Number 185-102
Drinking Water System Name Glen Walter Drinking Water System
Schedule D Issue Date December 11th, 2015
1.0 Lead Regulatory Relief
11 Any relief from regulatory requirements previously authorized by the Director in respect of

the drinking water system under section 38 of the SDWA in relation to the sampling,
testing or monitoring requirements contained in Schedule 15.1 of O. Reg. 170/03 shall
remain in force until such time as Schedule 15.1 of O. Reg. 170/03 is amended after
June 1, 2009.

Page 105 of 162



Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

Schedule E: Pathogen Log Removal/lnactivation Credits

System Owner The Corporation of the Township of South Glengarry
Licence Number 185-102

Drinking Water System Name Glen Walter Drinking Water System

Schedule E Issue Date December 11th, 2015

1.0 Primary Disinfection Pathogen Log Removal/lnactivation Credits

Glen Walter Water Treatment Plant

St. Lawrence River [SURFACE WATER]

Minimum Log Removal/ Cryptosporidium Oocysts Giardia Cysts 2 Viruses °
Inactivation Required

Glen Walter Water 2 3 4
Treatment Plant

a  Atleast 0.5 log inactivation of Giardia shall be achieved by the disinfection portion of the overall water treatment process.
b At least 2 log inactivation of viruses shall be achieved by disinfection.

Log Removal/lnactivation Cryptosporidium Oocysts Giardia Cysts Viruses
Credits Assigned °

Direct Pressure Filtration 2 2 0
(multi-media filter) with
Coagulation and
Flocculation

Chlorination [CT: Clearwell] - 1+ 4+

¢ Log removal/inactivation credit assignment is based on each treatment process being fully operational and the applicable log
removal/inactivation credit assignment criteria being met.

Treatment Component Log Removal/lnactivation Credit Assignment Criteria

N

Direct Pressure Filtration A chemical coagulant shall be used at all times when the treatment plant is in operation;

2. Chemical dosages shall be monitored and adjusted in response to variations in raw water
quality;

3. Effective backwash procedures shall be maintained including filter-to-waste or an

equivalent procedure during filter ripening to ensure that effluent turbidity requirements

are met at all times;

Filtrate turbidity shall be continuously monitored from each filter; and

Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of

the measurements each month shall be met for each filter.

6. Differential pressures across the filter medium shall not exceed manufacturer’s rating;

ok

Chlorination 1. Sampling and testing for free chlorine residual shall be carried out by continuous
monitoring equipment in the treatment process at or near a location where the intended
contact time has just been completed in accordance with the Ministry’s Procedure for
Disinfection of Drinking Water in Ontario; and

2. Atall times, CT provided shall be greater than or equal to the CT required to achieve the
log removal credits assigned.

Primary Disinfection Notes

Page 106 of 162



Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

e

L~ Ontario

DRINKING WATER WORKS PERMIT

Permit Number: 185-202
Issue Number: 3

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder
and subject to the limitations thereof, this drinking water works permit is issued under Part V of the Safe
Drinking Water Act, 2002, S.0. 2002, c. 32 to:

The Corporation of the Township of South Glengarry

6 Oak St. Box 220
Lancaster ON
KOC 1NO

For the following municipal residential drinking water system:

Glen Walter Drinking Water System

This drinking water works permit includes the following:

Schedule Description

Schedule A Drinking Water System Description

Schedule B General

Schedule C All documents issued as Schedule C to this drinking water works permit which
authorize alterations to the drinking water system

Schedule D Process Flow Diagrams

DATED at TORONTO this 28th day of August, 2017

Signature

Aziz Ahmed, P.Eng.

Director
Part V, Safe Drinking Water Act, 2002

Page 107 of 162



Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

System Owner
Permit Number

Schedule A: Drinking Water System Description

Drinking Water System Name Glen Walter Drinking Water System
Schedule A Issue Date August 28th, 2017

The Corporation of the Township of South Glengarry
185-202

1.0 System Description

11 The following is a summary description of the works comprising the above drinking water

system:

Overview

The Glen Walter Drinking Water System draws water from St. Lawrence River and
consists of a treatment plant providing chemical addition, flocculation, direct pressure
filtration (multi-media followed by GAC), disinfection and high lift pumping into
approximately 7.95 kilometers of distribution watermains.

Surface Water Supply
Intake Crib
Description A 1500 mm diameter by 2.5 m high concrete pipe intake structure
Location 380 m offshore in St. Lawrence River
Notes Equipped with aluminum bar screen
Intake Pipe
Description 300 mm dia. raw water pipe
Dimensions 390 m long
Notes Pipe extending from intake structure to the water treatment plant

Treatment Plant

Name

Glen Walter Water Treatment Plant

Street Address

18352 County Road 2 East

UTM Coordinates

NAD 83: UTM Zone 18: 545774 m E., 5002263 m N.

System Type

Surface water with treatment

Notes

Page 108 of 162



185-202

Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

Schedule A August 28th, 2017

Low Lift Works

Low Lift Pumps

Description Low lift pump well equipped with two pumps and two removable inlet screens

Capacity Two (2) vertical turbine low lift pumps (duty and standby) each rated at 11.52
L/s ata TDH of 31.6 m

Notes

Flocculation

Flocculation Tanks

Description One high pressurized flocculator tank
Dimensions 2.7 m diameter by 3.5 m high tank
Notes Equipped with one variable speed paddle mixer
Filtration
Filters
Description Two (2) multi-media pressure filters
Dimensions Each 1.8 m diameter by 2.7 m high
Notes Connected in parallel
Filters
Description Two (2) granular Activated carbon pressure filters
Dimensions Each 2.6 m diameter by 3.2 m high
Notes

Backwash Pump

Description One (1) vertical turbine filter backwash pump
Capacity Rated at 57.75 L/s ata TDH of 22.4 m
Notes

150526 Treatment&Distribution

AF2, EA3, MDWL2, OS
Page 3 of 14

Page 109 of 162



185-202

Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

Schedule A August 28th, 2017

High Lift Works

High Lift Pumps

Description Two (2) vertical turbine high lift pumps (duty and standby)
Capacity Each rated at 16.44 L/s at a TDH of 52.27 m
Notes

On-Site Storage

Reservoir
Description Two cell water storage reservoir
Capacity 623 m3
Notes

Emergency Power

Backup Power Supply

Description

One 110 kW diesel standby generator

Notes

Chemical Addition

Coagulant
Description Coagulant feed system
Feed Point In-line static mixer in the low lift pump discharge header
Equipment Two (duty and standby) metering pumps rated at 3.8 L/hr and 18.9 L/hr
respectively
Notes

Chlorine Gas

Description

For zebra mussel control and disinfection

Feed Point

Mouth of the intake pipe (for zebra mussel)

Low lift pump well (for pre-chlorination)

Reservoir inlet (for post-chlorination)

High lift pump well diffuser (for final chlorination)

Equipment

One (1) two-68 kg cylinder weigh scale

Two cylinder mounted gas regulator valves

Four (4) chlorinators — rated at: 9 kg/day (zebra mussel chlorinator), 2 kg/day
(pre-chlorinator), 4.6 kg/day (post-chlorinator) and 1.3 kg/day (final chlorinator)

Notes

150526 Treatment&Distribution

AF2, EA3, MDWL2, OS
Page 4 of 14

Page 110 of 162




Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

185-202 Schedule A August 28th, 2017

Watermains

1.2 Watermains within the distribution system comprise:

1.2.1  Watermains that have been set out in each document or file identified in column

1 of Table 1.
Table 1: Watermains
Column 1 Column 2
Document or File Name Date
. In Operation Plan V5 dated
Glen Walter Distribution System.pdf September 4, 2014

1.2.2 Watermains that have been added, modified, replaced or extended further to the
provisions of Schedule C of this drinking water works permit on or after the date
identified in column 2 of Table 1 for each document or file identified in column 1.

1.2.3 Watermains that have been added, modified, replaced or extended further to an

authorization by the Director on or after the date identified in column 2 of Table 1
for each document or file identified in column 1.

Page 111 of 162



Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

Schedule B: General

System Owner The Corporation of the Township of South Glengarry
Permit Number 185-202

Drinking Water System Name Glen Walter Drinking Water System

Schedule B Issue Date August 28th, 2017

1.0

2.0

Applicability

11 In addition to any other requirements, the drinking water system identified above shall be
altered and operated in accordance with the conditions of this drinking water works
permit and the licence.

1.2 The definitions and conditions of the licence shall also apply to this drinking water works
permit.

Alterations to the Drinking Water System

21 Any document issued by the Director as a Schedule C to this drinking water works permit
shall provide authority to alter the drinking water system in accordance, where applicable,
with the conditions of this drinking water works permit and the licence.

2.2 All Schedule C documents issued by the Director for the drinking water system shall form
part of this drinking water works permit.

2.3 All parts of the drinking water system in contact with drinking water which are:
2.3.1  Added, modified, replaced, extended; or

2.3.2 Taken out of service for inspection, repair or other activities that may lead to
contamination,

shall be disinfected before being put into service in accordance with a procedure
approved by the Director or in accordance with the applicable provisions of the following
documents:

a) The ministry’s Watermain Disinfection Procedure, effective March 2, 2018
b) AWWA C652 — Standard for Disinfection of Water-Storage Facilities;

c) AWWA C653 — Standard for Disinfection of Water Treatment Plants; and
d) AWWA C654 — Standard for Disinfection of Wells.

24 The owner shall notify the Director within thirty (30) days of the placing into service or the
completion of any addition, modification, replacement or extension of the drinking water
system which had been authorized through:

2.4.1 Schedule B to this drinking water works permit which would require an alteration

of the description of a drinking water system component described in Schedule A
of this drinking water works permit;

Page 112 of 162



Letter - Ministry of Environment, Conservation and Parks - 2019-20 Inspection Report

185-202 Schedule B August 28th, 2017

2.4.2 Any Schedule C to this drinking water works permit respecting works other than
watermains; or

2.4.3 Any approval issued prior to the issue date of the first drinking water works
permit respecting works other than watermains which were not in service at the
time of the issuance of the first drinking water works permit.

25 For greater certainty, the notification requirements set out in condition 2.4 do not apply to
any addition, modification, replacement or extension in respect of the drinking water
system which:

251 Is exempt from subsection 31(1) of the SDWA by subsection 9.(2) of O. Reg.